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5. Time of Occupancy (Dwell Time)

Test Report Number: BTF230710R00202

5.1 Ant1
5.1.1 Test Result
Ant1
Mode TX |Frequency|Packet Duration of Observation | Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms)| (ms)
DHA1 0.386 31.600 320 123.520 | <=400| Pass
GFSK |SISO| HOPP DH3 1.636 31.600 160 261.760 | <=400| Pass
DH5 2.900 31.600 103 298.700 | <=400| Pass
2DH1 0.388 31.600 320 124.160 | <=400| Pass
Pi/ADQPSK| SISO| HOPP | 2DH3 1.638 31.600 159 260.442 | <=400| Pass
2DH5 2.902 31.600 103 298.906 | <=400| Pass
3DH1 0.388 31.600 320 124.160 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 0.388 31.600 320 124.160 | <=400| Pass
3DH5 2.902 31.600 100 290.200 | <=400| Pass
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Ref

6.1.1 Test Result

Mode T-Iy;)p(e Fr?l\(jllli?zr;cy P'I?;pl)(eet ANT Level (z; g;f)erence

2402 DH5 1 6.61
GFSK SISO 2441 DHS 1 6.85
2480 DH5 1 7.04
2402 2DH5 1 5.71
Pi/4ADQPSK SISO 2441 2DH5 1 5.93
2480 2DH5 1 6.20
2402 3DH5 1 5.93
8DPSK SISO 2441 3DH5 1 6.10
2480 3DH5 1 6.18

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to

establish the reference level.
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6.1.2 Test Graph
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6.2 CSE

6.2.1 Test Result

TX Frequency Packet Level of Reference Limit .

Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 7.04 -12.96 Pass
2441 DH5 1 7.04 -12.96 Pass
GFSK SISO 2480 DH5 1 7.04 -12.96 Pass
HOPP DH5 1 7.04 -12.96 Pass
2402 2DH5 1 6.20 -13.80 Pass
. 2441 2DH5 1 6.20 -13.80 Pass
[JEECPSK | SISQ 2480 2DH5 1 6.20 13.80 Pass
HOPP 2DH5 1 6.20 -13.80 Pass
2402 3DH5 1 6.18 -13.82 Pass
2441 3DH5 1 6.18 -13.82 Pass
SERSK SIsg 2480 3DH5 1 6.18 -13.82 Pass
HOPP 3DH5 1 6.18 -13.82 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 90 of 103
BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



]
Test Report Number: BTF230710R00202
LAB

6.2.2 Test Graph
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